390-DUKE-GEN3 MY -23

oemship +919495961664



390-DUKE-GEN3 MY-23 1. CRANKCASE RH
SN Part No. Description QTY

1 36JP0130 Crankcase Assembly RH 390

2 LPB00019 Bearing Ball 1d17X0d47Xt14Xc3L
3 39186420 Ball Bearing-20X52X 15

4 JY 541047 Stopper |/P Shaft Bearing

5 AA101437  Bolt Flanged M6X1

6 39260120 Bearing Ball

7 39256220 Needle Roller Brg.

8 JL601010 Water Seal_DoubleLip

9 JG601007 Sedl Qil

10 JP561223 Spring Torsion

11 LDB00050  Washer Plain-1d 6Xod 14Xthk 1.2
12 JG561223 Stopper Drum

13 JG561205 Washer Drum Stopper

14 JG561204 Bolt Stopper Drum

15 LAEQ0001 Bolt Flanged-M8X 1.25X120X precoat
16 DH101392 Bolt Socket-M6X 1X| 24X precoat
17 DP101191 Bolt Shifter

oemship +919495961664

PR R R R R R PR R P RNMNNERR R



390-DUKE-GEN3 MY-23

CRANKCASE ASSEMBLY LH

2. CRANKCASE LH

36JPOLTY - CRANKCASE ASSEMBLY LH

1P541057 - RETAINER GEAR STARTER

1PE21410 - GEAR ASSEMBLY STARTER COUNTER Il
JP551239 - GEAR ASSEMBLY STARTER COUNTER |
5273231 - COVER ASSEMBLY MAGNETD

SN Part No.
36JP0180 pre-
e cutoff / 36JP0179
; Loenecenc 1 post-cutoff
2 Jy 541077
3 Jy 541007
3 JG351024
4 JP551013
5 JP541037
6 39104319
7 KJAA2024
8 JP351805
9 JN181033
10 JG351012
1 LAE00010
12 LPB00020
13 39256220
14 JG541074
15 LBB00012
16 JY 541054

oemship +919495961664

Description QTY
CRANKCASE ASSY LH 390 (cutoff VIN
M D2JPK X H4PN244250)

PIPE BREATHER

NOZZLE JET OIL

SENSOR ASSEMBLY PICK UP
BEARING ROLLER

SEAL OIL

SEAL - OIL

ORING

SENSOR INDICATOR GEAR

BOLT FLANG-
M5X0.8XL16XBRXPRECOAT

SENSOR PICK UP

BOLT FLANGED M5X0.8

BEARING BALL ID15X0D42XT13XC3L
NEEDLE ROLLER BRG.

OIL NOZZLE

SCREW PAN CROSS-
M6X1XL10XPRECOAT

PLATE STOPPER

[N

P RN R R R R

PR RN R R

[EnN



390-DUKE-GEN3 MY-23

3. CLUTCH COVER
SN Part No.

JP541228

JP551410

PD541264
39104119

39199020

JG541230
KJAA1424
JZ541268

JZ541269

JG541021

JP541235

© 00 N oo o~ WDN PP

(R
= O

) 10

oemship +919495961664

Description

Cover Clutch
Shaft Clutch
Spring Torsion
Sed Oil

Bearing Needle
Cap Qil Filling
ORing

Window Gauge Qil
Circlip

Nozzle Jet Oil
Gasket Cover Clutch

RPN R R P R R PR R R



390-DUKE-GEN3 MY-23

4. BALANCER SHAFT

SN PatNo.
56JP6X H4
KAEQO635
39260607
LAE00048
39166511
JP601003
JG601005
JP531201
JU601001
JG601007
JL601010
JP531203

© 00 N oo o~ WDN PP

[
N R O

oemship +919495961664

Description
Cover Pump Water
Bolt Flanged M6X 1
Pin Dowel Dia4
Bolt Flanged M6X 1
Plain Washer (Non Ferrous)
Seal Cover Pump Water
Nut Domed Cap M6X1
Balancer
Rotor Pump Water
Sedl Oil
Water Seal_DoubleLip
Gear Balancer Driven

QTY

R R R R P R R PR RN R



390-DUKE-GEN3 MY-23

5. CYLINDER PISTON

SN Part No.

36JP0135
39218106
JP521001
Jy 521214
523P2277
36JY 0003
JY 521220

~N o o b~ N P

oemship +919495961664

Description QTY
KIT CYLINDER BLOCK PISTON ASLY
PIN DOWEL DIA 14
GASKET BLOCK CYLINDER
PISTON ASSLY CPL
BLOCK CYLINDER
KIT PISTON RING
Ring - Snap

N B R R R DN



390-DUKE-GEN3 MY-23

'y, \l‘ 28
2 3 : ;
~/ﬁ>~.
V

6. CRANKSHAFT

SN PartNo.

1 JP531000

2 LCG00002
3 LDA00072
4 JP551200

5 JY531026

6 JY541023

6 39099906

7 JP531202

8 LDB00105
9 LADO00254
10 LADO00251
11 JP531004

12 JY531046

13 Y JP89057
13 39099906

14 Y JP89058
14 Y JP89057
15 Y JP89059
15 Y JP89058
16 KFAB4050
16 Y JP89059
17 LFB00001
18 PD531053

oemship +919495961664

Description
Assembly Crankshaft
NUT HEX FLANGED M16X1.5
Washer Plain
Gear Primary Drive
Sprocket Crankshaft
Bush Crankshaft
Pin Parallel
Gear Balancer Drive
Washer Plain
Bolt Banjo M12X1.5
Bolt Hexalobular Flanged M9X 1
Conrod
Bush Piston Pin
Bush Metallic
Pin Paralel
Bush Metallic Green
Bush Metallic
Bush Metallic Blue
Bush Metallic Green
KEY WOODRUFF

Bush Metallic Blue

KEY SUNK-
WDAXHT4XL12XPHOSPHATISE

NOZZLE

QTY

P P R PR R ®OWRFR R RPRNRRERPOWNERERR R

=



390-DUKE-GEN3 MY-23 6. CRANKSHAFT
SN Part No. Description QTY

oemship +919495961664



390-DUKE-GEN3 MY-23 7. CLUTCH
SN Part No. Description QTY

1 JP551407 COLLAR
2 2 JP551404 HOUSING ASSEMBLY CLUTCH
3 Jy 551443 PLATE STOPPER
4 JY 551403 CLUTCH WASHER
5 YTA02037  Hub Clutch
6 Jy 551442 SPRING SEAT JUDDER
7 Jy 551441 SPRING JUDDER
8 Jy 551019 WASHER PLAIN
9 DG101275  WASHER CONICAL
10 LCGO0009  NUT HEX FLANGED M16X1.5LH
11 36JP0148 Kit Friction plate 390
12 JY 551437 PLATEB CLUTCH
13 JY 551436 PLATEA CLUTCH
14 YTA02039  CLUTCH WHEEL
15 YTAQ02040  SPRING CLUTCH
BOLT FLANGED-M6X1XL35XCL
16 LADOO166  8.8XBRT

oemship +919495961664

P RPN P P R R PR R PR R PR



390-DUKE-GEN3 MY-23

10

8. TRANSMISSION | - MAIN SHAFT (INPUT SHAFT)

SN Part No.

JP551001
JP551203
JP551004
Jy 551214
JP551202
JP551005
JP551204
JY 551228
Jy 551215
JP551000

© 00 N oo o~ WDN PP

=
o

oemship +919495961664

Description QTY
SHAFT INPUT
GEAR FIFTH DRIVE
BUSH FIFTH DRIVE
CIRCLIPEXTERNAL I/P SHAFT
GEAR THIRD-FOURTH DRIVE
BUSH
GEAR SIXTH DRIVE
GEAR 2ND DRIVE
WASHER PLAIN
SHAFT ASSEMBLY INPUT

P R R R R R NRER R R



390-DUKE-GEN3 MY-23

9. TRANSMISSION Il - COUNTER SHAFT (OUTPUT SHAFT)

SN PartNo.
1 JP551008
2 JP551003
3 JP551205
4 JP551006
5 JP551209
6 JP551207
7 TA551018
8 JP551206
9 JP551007
10 JY551218
¥ 1 JP551208
12 JY551205
13 JY551232
14 LDB00085
15 JP551009
16 39101421
17 JY 551240
18 JP551223
19 LCG00033

oemship +919495961664

Description
ASSEMBLY SHAFT OUTPUT
SHAFT OUTPUT
GEAR SECOND DRIVEN
BUSH SECOND DRIVEN
GEAR SIXTH DRIVEN
GEAR FOURTH DRIVEN
WASHER PLAIN
GEAR THIRD DRIVEN
BUSH THIRD DRIVEN
CIRCLIP EXTERNAL
GEAR FIFTH DRIVEN
BUSH
GEAR 1ST DRIVEN
WASHER PLAIN
COLLAR SPROCKET
ORING (1D20.8*2.4)
SPROCKET DRIVE
WASHER
NUT HEX FLANGED M18X1.5

QTY

R R R R P R R PR R PR PR PRPRR R R R PR



390-DUKE-GEN3 MY-23

10. SHIFTING MECHANISM - DRUM GEAR SHIFT

SN Part No.

JP561000
39260607
JG561010
JP561203
DH101389
JP561002
JY 541039
JF561001
JY 561004
JP561001

© 00 N oo o~ WDN PP

=
o

oemship +919495961664

Description QTY
DRUM GEAR SHIFT
PIN DOWEL DIA 4
SPACER-GUIDE GEAR SHIFT
GUIDE GEAR SHIFT
BOLT SOCKET-M6X1XL 20XCL 12.9
FORK GEAR SHIFT OUTPUT
SPRING
SHAFT OUTPUT FORK SHIFT
SHAFT INPUT GEAR SHIFT FORK
FORK GEAR SHIFT INPUT

B R R NN R R RPR R R



390-DUKE-GEN3 MY-23

11. SHIFTING MECHANISM - LEVER GEAR SHIFT

SN Part No.
1 JP561204
2 JP561205
3 JG561207
4 JG561213
5 JG561215
6 JG561217
7 JP561225
8 JG561204
9 JG561205
10 JG561223
11 JY 113025
12 JG113010
13 LDB00050
14 JP561223
15 JP561406
16 JG113048
17 JG113049
18 KCAKO0605
19 LCA00026
20 JP561408

oemship +919495961664

Description QTY

ASSEMBLY LEVER GEAR SHIFT
SHAFT ASSEMBLY GEAR SHIFT
PAWL

PIVOT PIN-PAWL

COMPRESSION SPRING
BUSH-TORSION SPRING

SPRING TORSION

BOLT STOPPER DRUM

WASHER DRUM STOPPER

STOPPER DRUM

BOLT CHANGE LEVER

DAMPER CHANGE LEVER

WASHER PLAIN-ID 6XOD 14XTHK 1.2
SPRING TORSION

ROD ASSEMBLY TIE

JOINT BALL LH

JOINT BALL RH

NUT HEX THICK-M6X1XHT 5XBLACK
NUT HEX M6X1 LH

ROD TIE

P R R PR R R R R R PR R RPRP R R PR R R



390-DUKE-GEN3 MY-23

11. SHIFTING MECHANISM - LEVER GEAR SHIFT

SN Part No.

21 JP561409
22 LADO00278
23 JP561405
24 JG113061
25 JY 113015

oemship +919495961664

Description QTY
ARM CHANGE
BOLT FLANGED M6X1
LEVER ASSLY CHANGE
BEARING CHANGE LEVER
WASHER CHANGE LEVER

RN R R e



390-DUKE-GEN3 MY-23

12. RADIATOR ASSEMBLY

SN Part No.

1 JP601249

2 JG601235

3 KADDO0625
4 JP601264

5 JP601263

6 LCG00029
7 KDDB0612
8 JP601217

9 LDB00072
10 JG181255

11 JG591088

12 JP601400

13 JP181753

14 LACO00054
15 PA181352

oemship +919495961664

Description
RADIATOR
PRESSURE CAP RADIATOR
BOLT FLANGED M6X1
COLLAR
GROMMET
NUT HEX FLANGED M6X1

WASHER SPRING THIN

RUBBER DAMPER RADIATOR
MOUNTING

WASHER PLAIN-
ID6.5XOD16XTHK1XBLK

BOLT FLANGED STEP M6X1
CLIPNUT M6
FAN RADIATOR

SHROUD RADIATOR

BOLT SOCKET-
M6X1XL16XBLKXFL.HEAD

SLEEVE

QTY

PN R R NNONDNBANNDNPR PR

I



390-DUKE-GEN3MY-23 13. COOLING SYSTEM

SN Part No.

1 JP601253

2 JP601266

3 JG601211

4 JL601231

5 JG601230

) 6 LDAOO018
” 7 KCGDO0505
! 8 JG171029

9 JP601261

10 JP601260

11 JL171101

12 JG601257

13 JP601255

14 JP601256

15 JL601221

16 JG601234

15

oemship +919495961664

Description
TANK EXPANSION
COVER TANK EXPANSION
CAP EXPANSION TANK
SLEEVE COWL MOUNTING
EXPANSION TANK O RING
WASHER 6.2X20X1.5
NUT HEX FLANGED-M5X0.8
CLAMP
PIPE COOLANT
PIPE DRAIN
CLAMPBAND SPRING
STRAP-CLIP SWIVEL
PIPE COOLANT
PIPE COOLANT
CLAMP
CLAMPDIA 23

QTY

P R R R P R R PN®OWRPRRR PR R BR



390-DUKE-GEN3 MY-23

14. VALVE DRIVE
SN Part No.

JY 511221
DT511270
JY 511223
CB101009
36JY 0065
JY 511225
Ju511204
JY 511226
39102121
JG511016
Jy 511212

© 00 N oo o~ WDN PP

(R
= O

oemship +919495961664

Description
VALVE INTAKE
VALVE EXHAUST
SEAT VALVE SPRING
SEAL VALVE STEM
KITVALVE SPRING
RETAINER VALVE SPRING
ROCKER ARM
SHAFT ROCKER ARM
RING - O
PLUG
ROCKER ARM DECOMP

QTY

P NN DN WS DB BMDNDDN



390-DUKE-GEN3MY-23

15. VALVE SHIMS

SN Part No.

1 36 JY 00 29
2 36 JY 00 30
3 36 JY 00 31
4 36 JY 00 32
5 36 JY 00 33
6 36 JY 00 34
7 36 JY 00 35
8 36 JY 00 36
9 36 JY00 37
10 36 JY 00 38
11 36 JY 00 39
12 36 JY 00 40
13 36 JY 00 41
14 36 JY 00 42
15 36 JY 00 43
16 36 JY 00 44
17 36 JY 00 45
18 36 JY 00 46
19 36 JY 00 47
20 36 JY 00 48

oemship +919495961664

Description

KIT SHIM 2 MM

KIT SHIM 2.04 MM
KIT SHIM 2.08 MM
KIT SHIM 2.12 MM
KIT SHIM 2.16 MM
KIT SHIM 2.20 MM
KIT SHIM 2.24 MM
KIT SHIM 2.28 MM
KIT SHIM 2.32 MM
KIT SHIM 2.36 MM
KIT SHIM 2.40 MM
KIT SHIM 2.44 MM
KIT SHIM 2.48 MM
KIT SHIM 2.52 MM
KIT SHIM 2.56 MM
KIT SHIM 2.60 MM
KIT SHIM 2.64 MM
KIT SHIM 2.68 MM
KIT SHIM 2.72 MM
KIT SHIM 2.76 MM

P R R PR R R R R R PR R RPRP R R PR R R



390-DUKE-GEN3MY-23

15. VALVE SHIMS

SN Part No.

21 36 JY 00 49
22 36 JY 00 50
23 36 JY 00 51
24 36 JY 00 52
25 36 JY 00 53
26 36 JY 00 54
27 36 JY 00 55
28 36 JY 00 56
29 36 JY00 57
30 36 JY 00 58
31 36 JY 00 59
32 36 JY 00 60
33 36 JY 00 61
34 36 JY 00 62
35 36 JY 00 63
36 36 JY 00 64

oemship +919495961664

Description

KIT SHIM 2.80 MM
KIT SHIM 2.84 MM
KIT SHIM 2.88 MM
KIT SHIM 2.92 MM
KIT SHIM 2.96 MM
KIT SHIM 3MM

KIT SHIM 3.04 MM
KIT SHIM 2.30 MM
KIT SHIM 2.34 MM
KIT SHIM 2.38 MM
KIT SHIM 2.42 MM
KIT SHIM 2.46 MM
KIT SHIM 2.50 MM
KIT SHIM 2.54 MM
KIT SHIM 2.58 MM
KIT SHIM 2.62 MM

P R R R R R R P R R PR R PR R



390-DUKE-GEN3 MY-23 16. TIMING DRIVE
SN Part No. Description QTY

1 JP511204 CAMSHAFT EXHAUST

2 LACO00144 BOLT SOCKET STEP M10X1
3 JP511203 SPROCKET CAMSHAFT

4 JP511201 CAMSHAFT INTAKE

5 LAE00021  BOLT FLANGED M6X1

6 JY 511259 RETAINER SPRING DECOMP
7 JY511213 FLYWEIGHT

8 JY511217 PIN PIVOT DECOMP

9 JP511207 GUIDE CHAIN TIGHT SIDE
10 JP511224 Timing Chain

11 JP511206 GUIDE CHAIN SLACK SIDE
12 DH101392  BOLT SOCKET-M6X1XL 24XPRECOAT
13 JP511235 TENSIONER CHAIN

14 KAEW0620 BOLT FLANGED M6X1

15 JG511270 BOLT FLANGED M6X1

16 CS101128  GASKET

17 39266921 O-RING

oemship +919495961664

P R RPN R R R P R R PR R PNNR



390-DUKE-GEN3MY-23

17. CYLINDER HEAD

SN Part No.
1 52JP1532
2 JP511023
3 JG511046
4 JL511029
5 KAEW0620
6 LADOO141
7 39168606
8 DK101225
9 DK 101340
10 JG351400
11 JP581400
12 LBC00003
13 LAC00107
14 LDAO0015
15 LACO00032
16 LDA0O014
17 JG541021
18 LJAOO001
19 JP511025
20 KAEDO0635

oemship +919495961664

Description

HEAD CYLINDER-HOLDER
CAMSHAFT

GASKET HEAD CYLINDER
BOLT STUD M8X1.25
COVER THERMOSTAT

BOLT FLANGED M6X1

BOLT FLANGED-M6X1XL
46X STEPPED

HOLLOW DOWEL PIN
SWITCH PRESSURE OIL
'O RING (OIL COOLER PIPE)
SENSOR TEMPERATURE
PIPE INTAKE

SCREW CSK CROSS M6X1
BOLT SOCKET STEPM6X1
WASHER PLAIN

BOLT SOCKET HEAD M10
WASHER PLAIN

NOZZLE JET OIL

RING O

GUIDE CHAIN TOP

BOLT FLANGED M6X1

QTY

N RN R R

AP N ADMDBENMNNM®WRPPRPPRPRN PR



390-DUKE-GEN3 MY-23

17. CYLINDER HEAD

SN Part No.
21 KAEG0645
22 KAEF0640
23 JP511024
24 JP511018
25 JP511073
26 JG511022
27 JP511057
28 JL511137
29 LAEO0017

oemship +919495961664

Description QTY
BOLT FLANGED M6X1
BOLT FLANGED M6X1
GASKET COVER HEAD CYLINDER
COVER HEAD CYLINDER
WASHER SEAL
BOLT SPECIAL
PIPE BREATHER
PLATE STOPPER
BOLT FLANGED M6X1

P P P ADN PR R NN



390-DUKE-GEN3MY-23 18. LUBRICATING SYSTEM
SN Part No. Description QTY

1 52JP1811 KT26 Evacuation Inner/Outer Assembly
2 52JP1810 KT26 Pump Inner/Outer Assembly

3 JP571001 COVER PUMP EVACUATION

4 KAEDO0625 BOLT FLANGED M6X1

5 36JP0182 KIT OIL FILTER+GASKET 390

6 JY 541055 GASKET CAPFILTER OIL

7 JP571006 CAPFILTER OIL

8 KADRO0525 BOLT FLANGED M5X0.8

9 KEAB1010 CIRCLIPEXTERNAL

10 JP571002 SHAFT PUMP OIL

11 LDAOO017  WASHERPLAIN

12 JP571003 GEAR PUMP OIL DRIVEN

13 LJA00004 RING O

14 JY 571031 MESH STRAINER

15 59210023 O-RING

16 JA541021 CAP STRAINER

17 LJA00002 RING O

18 JY 571008 STRAINER EVACAUTION

19 L JA00006 RING O - ID 12.5XSECT. DIA. 2
20 JY 571009 CAP STRAINER EVACUATION

oemship +919495961664

P R RN R R R R RNPRPR®PRR®WER R R



390-DUKE-GEN3MY-23 18. LUBRICATING SYSTEM
SN Part No. Description QTY

21 39168606 HOLLOW DOWEL PIN

oemship +919495961664



390-DUKE-GEN3 MY-23

upto atter
‘ COVER ASSEMBLY MAGNETO  MDZIPKXHAPNZ44250 MDZIPKXHAPN244250.
sav2734 | saivaasl

19. IGNITION SYSTEM

SN Part No.
52JY 2734 pre-

1 post-cutoff
2 30101195
3 LJA00007
4 JL541245
5 Jy 541206
6 KAEQO0635
7 JP541237
8 JP541256
9 LBUO0152
10 JP541025
11 LBB00007
12 60111420
13 JP351023
14 DH101389
15 L DF00001
16 JP351014
17 Jy 551402
18 JG351019
19 JP351214
20 JP181783

oemship +919495961664

Description

cutoff / 52JY 3231 COVER MAGNETO (cutoff VIN

MD2JPK X H4PN244250)

O-RING(15.8X2.4)

RING O - ID 24XSECT. DIA. 25
CAP TDC FINDER

CAP CRANK CENTRE

BOLT FLANGED M6X1
GASKET COVER MAGNETO
COVER REARLH

SCREW SOCKET M6X1
GUARD CHAIN

SCREW PAN CROSS M6X 1
CLAMP

STATOR ASSEMBLY

QTY

BOLT SOCKET-M6X1XL 20XCL 12.9
WASHER TOOTHED-ID 6.4XOD11XT

0.7

ROTOR ASSEMBLY
CLUTCH ONE WAY ASSLY
BODY STARTER CLUTCH
COIL ASSEMBLY IGNITION
COVER COIL IGNITION

AR P W R WR PR O R R R PR

N = = Y= N



390-DUKE-GEN3MY-23 19. IGNITION SYSTEM

SN Part No. Description QTY
| T 21 LBUOD200  SCREW SOCKET STEP M6X1
| s e | 22 J¥351206  PLUG SPARK
o 23 JP351218  GROMMET PLUG SPARK
| o 24 J¥351201  CAPPLUG SPARK
25 JP351217  GROMMET CAP PLUG SPARK
26 J¥351203  GROMMET SPARK PLUG CAP

oemship +919495961664

R R R R RN



390-DUKE-GEN3MY-23 20. ELECTRICAL STARTER

SN Part No. Description QTY
e g JP351601 MOTOR STARTER
rartName H"E’NZI‘"‘ZSU
RETAINER GEAR STARTER ¥541018 | JP541057 2 KADDO0622 BOLT FLANGED M6X1
S sy ranren coinrn 1 [ B e 3 JP402304  CABLE RELAY-MOTOR STARTER

JP551218 pre- GEAR ASSEMBLY STARTER
cutoff / JP551239 COUNTER | (cutoff VIN

4 post-cutoff MD2JPK X H4PN244250)
JP621415 pre-
cutoff / JP621419 GEAR STARTER COUNTER I (cutoff
5 post cutoff VIN MD2JPK X H4PN 244250)

DK101185  WASHERPIVOT BOLT
EC153018 BEARING ROLLER

JP621200 GEAR ASSEMBLY CLUTCH STARTER
BOLT FLANGE-

9 LAEOO049  MG6X1XL14XBRTXPRECOAT
JY 541019 pre-
cutoff / JP541057 RETAINER GEAR STARTER (cutoff
o —y 10 post-cutoff VIN MD2JPK X H4PN 244250)
|
;T s 11 KAEDO0825 BOLT FLANGED M8X1.25
a9

12 YTA02024  O-RING

oemship +919495961664



390-DUKE-GEN3 MY-23

21. THROTTLE BODY

SN Part No.

JP611227
JP351801
JP611003
JG611006
JU611002

o o1~ Wk

oemship +919495961664

Description
BODY THROTTLE ASSEMBLY
SENSOR PRESSURE
INJECTOR
INJECTOR CLIP
CAPINJECTOR

QTY

N = =



390-DUKE-GEN3 MY-23

By

22

22. FRONT FORK, TRIPLE CLAMP

SN Part No.
1 Y JP89002
2 Y JP89001
3 LACO00126
4 Y JU34002
5 JU121009
6 LDB00036
7 Y JP89003
Y JP89006
(Comp) /
8 Y JP89007 (Reb)
9 JG121015
10 JY 121011
11 52JP2332
12 JP121045
13 JP131887
14 LBUO0050
15 36JU0075
16 36JU0074
17 JG151024
18 DG181004
19 DK 181076
20 DK 181075

oemship +919495961664

Description QTY

Axle Clamp & Fork Pipe RH

Axle Clamp & Fork PipeLH

BOLT SOCKET-M10X1.5XL
25XBRIGHT

KIT FORK OIL SEAL SKF BLK
Circlip

Washer

Outer Tube

Fork Bolt

PLUG STEERING TUBE

BOLT SOCKET-
M8X1.25XL30XCL8.8XBL

BRACKET ASSEMBLY UNDER

Fork Qil

GUIDE CABLE

SCREW BUTTON HEAD STEP M6X1
KIT STEARING RACE LOWER

KIT STEARING RACE UPPER
WASHER PLAIN

SEAL-OIL

CUP STEERING

NUT STEERING

=

N N P N DN

P P R R R R NP N PR ©



390-DUKE-GEN3 MY-23

22. FRONT FORK, TRIPLE CLAMP

SN Part No.

21 56JP5AD1
22 Y JP89005
23 Y JP89004
24 LBU00154

oemship +919495961664

Description
BRACKET UPPER BLK MAT
Cartridge Split Reb
Cartridge Split Comp
SCREW SOCKET M22X1.5

QTY

N



390-DUKE-GEN3 MY-23

23. HANDLEBAR, CONTROLS

SN Part No.
1 JP151063
2 JP401416
3 JP151066
4 JL151035
5 KACG0645
6 JP151064
7 IPA01417
8 JP161018
9 JP161017
i T . 10 60110120
i - — 1 DD191147
12 30191017
13 V161023
14 56JPSAD1
15 JY121011

’rw

16 LCHO0001
17 JG151013
- 5\8’\ 18 JG151012
9 19 56JP6A33
20 JG151021

oemship +919495961664

Description QTY

HANDLEBAR

SWITCH CONTROL RH

GRIPRH

HANDLEBAR WEIGHT

BOLT SOCKET M6X1

GRIPLH

SWITCH CONTROL LH

LEVER CLUTCH

HOLDER LEVER LH

CON-HSG 2-PF SLD NOTCH B 90
ADJUSTER SCREW

NUT ROUND M8X1.25

BOOT CLUTCH LEVER_ADJUSTABLE

BRACKET UPPER

BOLT SOCKET-
M8X1.25XL30XCL8.8XBL

NUT NYLOC-
M10X1.25XHT.11XCL6XBRT

WASHER CUP

COLLAR

HOLDER HANDLE LOWER
SPACER TUBE

P P R P R R PR RNNR R B

N

N N B DD



390-DUKE-GEN3MY-23 23. HANDLEBAR, CONTROLS

SN Part No. Description QTY
21 KAAD1065 BOLT M10X125
22 LBUO0154  SCREW SOCKET M22X1.5
23 56JP6B33  HOLDER HANDLEBAR TOP
24 LAC00111  BOLT SOCKET-M8X1.25XL 20XBLACK
25 JF231609  MIRROR RH
=78 26 JF231608  MIRRORLH
L § 27 LAJ0033  BOLT STUD M8X1.25
o 28 JP231616  CAPSTUD
29 JP161210  CABLE CLUTCH
30 JY401425  SWITCH CLUTCH
31 LBUOO012 ~ SCREW PAN CROSSM3X0.5
32 JP161023  CAM LEVER CLUTCH
33 JP161016 ~ ASSEMBLY LEVER-HOLDER LH
34 - -
35 - -
36 - -
37 - -
38 - -

oemship +919495961664

N P R R R R R NRPRRNNIERERERDMDNERN



390-DUKE-GEN3 MY-23

24. FRAME

SN PatNo.
1 36JP0141
2 L AD00006
3 DU151031
4 LAC00207
5 KADA1030

e 6 JP113877
7 V113926
8 181246

s 9 KADF0618
10 56JPR333
1 560PRA33
1 LAA00090
13 LAA00089
14 JU231205
15 JF231261
16 KDDB1018
17 JP113415
18 JP113866
19 JP113865
20  KACA06l4

oemship +919495961664

Description QTY

Frame Front Orange

BOLT FLANGED M10X1.25
NUT-U-M10X 1.25 X A/F 17

BOLT SOCKET M10X1.25

BOLT FLANGED M10X1.25

BRACKET SENSOR LEAN ANGLE
GROMMET

COLLAR NUMBER PLATE MOUNTING
BOLT FLANGED M6X1

STAY HANGER LH BLK MAT

STAY HANGER RH BLK MATT

BOLT STEPM8X1.25

BOLT M10X1.25

BOLT M8X1.25

SPACER

WASHER SPRING THIN

SPACER

BRACKET RADIATOR RH

BRACKET ASSEMBLY RADIATOR LH
BOLT SOCKET M6X1

AR, P N R P NRPDANRPRERPRWWWERDNRRNPR



390-DUKE-GEN3 MY-23

24. FRAME

SN PatNo.
21 56JPQ8G1
22 56JPQIG1
23 KAED0835
24 JP111165
25 LBUO0057
26 TA171037
27 JP111182
28 LDAO0034
29 DH161512
30 KACA0818
31 JP111129
32 JP111128
33 JP113891
34 Jy113821
35 JP402325

36 KADAO608

oemship +919495961664

Description

SUB FRAME RR LH BLK MT
TEXTURED

SUB FRAME RR RH BLK MT
TEXTURED

BOLT FLANGED M8X1.25
BRACKET TANK REAR
SCREW BUTTON HEAD M6X1
GROMMET

SLEEVE

WASHER PLAIN-ID8.2X0OD 14XT
2XBLK

BUSH TANK MTG
BOLT SOCKET M8X1.25
BRACKET MIDDLE
BRACKET REAR

HOLDER COUPLER

SCREW BUTTON HEAD-
M6X1XL12XBLACK

CLAMP
BOLT FLANGED M6X1

QTY

N N N N

P R P 0N A

N



390-DUKE-GEN3 MY-23

25. SIDE STAND
SN Part No.

JP113222
JG113207
DG161219
DH161146
JP401436
JP113238
DD161071
LBU00209
JP401433

© 00 N oo o~ WDN PP

oemship +919495961664

Description
STAND SIDE
BOLT
SPRING TENSION
COVER SPRING S-STAND
HOLDER MAGNET
COLLAR
NUT U M10X1.25
SCREW BUTTON HEAD M6X1
SWITCH STAND SIDE

QTY

PR R R R R R R R



390-DUKE-GEN3 MY-23

26. SHOCK ABSORBER

SN Part No. Description

1 JP122056 SHOCKABSORBER REAR
2 LAC00200 BOLT SOCKET M10X1.25
3 LAC00201 BOLT SOCKET M10X1.25
4 JP122057 BUSH

oemship +919495961664

QTY

N



390-DUKE-GEN3 MY-23 27. SWING ARM
SN Part No. Description QTY

1 52JP1874 ARM SWING BLK

2 LCG00019  NUT HEX FLANGE-M14X1.5XHT.10
3 JG122033 SPACER

4 JP122060 SHAFT ARM SWING

5 JP122053 SLEEVE

6 JP122059 SEAL OIL

7 DG171018  BEARING-NEEDLE

8 JP122058 BUSH

9 JG122026 WASHER PLAIN

10 JG122010 COLLAR
11 JG122012 OIL SEAL
12 JG122011 BUSH
i 13 JP181745 COVER CHAIN OUTER
14 LBUO0148  SCREW SOCKET STEP M6X1
15 LCGO0003  NUT FLANGED M10 X 1.25
16 LAAOO0O07 BOLTHEX M10X 1.25X 50
17 JP122062 ADJUSTER CHAIN RH
18 JP122061 ADJUSTER CHAIN LH
19 JP122047 SLIDER CHAIN
20 LBUO0158  SCREW SOCKET STEP M6X1

oemship +919495961664

W R P R NNSNRPRRRPRRERNERRDNNLEPR



390-DUKE-GEN3 MY-23 27. SWING ARM

SN Part No. Description QTY
21 JP181746 COVER CHAIN
22 JP131883 GUIDE CABLE

oemship +919495961664



390-DUKE-GEN3 MY-23

18

13 16 15 16

[

¢

@®e

28. EXHAUST SYSTEM

SN Part No.
1 JP591195
2 JP591392
3 JF591242
4 JP591363
5 LDB00120
6 LADO00236
7 JP591240
8 KADDO0614
9 JG113837
10 JP591382
11 JL591165
12 JP591335
13 KADDO0835
14 JY 591245
15 Jy 591246
16 JP591393
17 KADTO0614
18 JP591114
19 L CG00006
20 TA591206

oemship +919495961664

Description
MUFFLER ASSEMBLY
PIPE ASSEMBLY A
GASKET EXHAUST
CLAMP
WASHER PLAIN
BOLT FLANGED M8X1.25
SHIELD MUFFLER
BOLT FLANGED M6X1
BOLT FLANGED M6X1

COLLAR

DAMPER SILENCER MOUNTING
LOWER

SHIELD MUFFLER

BOLT FLANGED M8X1.25
COLLAR

DAMPER MUFFLER
COLLAR

BOLT FLANGED M6X1
SENSOR OXY GEN

NUT HEX FLANGED M8*1.25
GASKET EXHAUST

N NN R R R R R R R

P N N P NN DNDND PN



390-DUKE-GEN3 MY-23 29. AIRFILTER

SN PartNo.
1 52JP1878

2 JP581081

3 JP581019

4 JP581080

5 JP581076

6 JP581077

7 LBU00152

8 DG121002

9 JP581102

10 DS121126

11 JG581056

12 JY581028

13 JP581097

14 JP581008

15 JP581090

il 16 IP581099
17 LBUO00045

18 JG351805

™ 19 JP581103
o 20 JP581104

oemship +919495961664

Description
AC BOX DUKE 400
TUBE CONNECTING
DAMPER
SEAL COVER SIDE
ELEMENT FILTER AIR
COVER SIDE
SCREW SOCKET M6X1
CLAMP
PIPE DRAIN
PLUG
CLAMP (BREATHER TUBE)
CLAMP
PIPE BREATHER
PIPE OIL
DUCT INTAKE

GROMMET DUCT

SCREW BUTTON HD-
M6X1XL10XPRECOAT

SENSOR TMAP
PIPE ASSEMBLY DRAIN
BRACKET VALVE PURGE

QTY

P R R R R WR RPNO PR R R PR R R

S = =



390-DUKE-GEN3 MY-23

30. TANK, COVER

SN PartNo.
52JP1857 (ORG)
/ 52JP1858
1 (BLU)
2 JP181766
3 JP171053
4 JP171133
5 KADA0612
6 PD171023
7 33141007
8 JP171102
9 LBU00155
10 JP113870
11 JG401808
12 JP113871
13 JP113869
14 JP181768
15 DJ181065
16 JP351482
17 39264023
18 LBUO0050
19 JP181730
20 KADDO690

oemship +919495961664

Description

Tank Assembly Fuel

Pin Quick Release

Collar

Grommet

Bolt Flanged M6X 1

Damper

Clamp

Pipe Drain

Screw Button Head Step M6X1
Cover Case Battery

Foam Battery Bkt 35X15X3
Damper Battery

Case Battery

Protector Harness

Clip Nut M6

Holder Ecu

Plug

Screw Button Head Step M6X 1
Tray Under

Bolt Flanged M6X1

QTY

[N

P R O N FP N FP P P N PFEP NP PN BMMDNMNDNDDN



390-DUKE-GEN3 MY-23 30. TANK, COVER
SN Part No. Description QTY

21 LDB00044  Washer Plain-1d 6Xod 18Xthk 1.5

oemship +919495961664



390-DUKE-GEN3 MY-23

31. EVAPPARTS

SN Part No.
1 JR171620
2 JP113879
3 JP113880
4 33141008
5 JP171621
6 JU403606
7 JU171606
8 DJ141002
9 JP171623
10 JP171617
11 JP171103
12 JL171101
13 GL171036
14 JP171622
15 JP171619
16 JG171030
17 JY 171825

oemship +919495961664

Description
CANISTER
STRAP CANISTER TOP
STRAP CANISTER BOTTOM
CLAMP
PIPE DRAIN
STRAP CABLE
VALVE PURGE
CLAMP DRAIN PIPE
PIPE FUEL
INSTALL SYSTEM EVAP
PIPE FUEL
CLAMPBAND SPRING

QTY

CONNECTOR FOR BREATHER AND

VAPOR TUBE

PIPE FUEL

PIPE FUEL

CLAMP

PLUG FUEL DRAIN

R R, P RN R R RPNPR R B

RO R R R



390-DUKE-GEN3 MY-23

32. Seats
SN Part No.
52JP2206
(800mm) /
52JP2208
(820mm)

=

JP191032
JP191007
JD191006
56JPR11T
LBUO0050
JP191038
DS211009
JR232613
JR232611
LACO00008

© 00 N o 0ok~ DN

R
= O

oemship +919495961664

Description QTY

SEAT ASSEMBLY RIDER ORG

BASE ASSEMBLY PILLION
DAMPER

DAMPER ROUND

COWL SEAT MIDDLE (ORG)
SCREW BUTTON HEAD STEP M6X1
GROMMET

Latch Seat

Latch Seat Cable

Bracket Lock Seat

Srew Button Head M6X 1X L 20X Black

=

N PP R NNPRPDMNO PR



390-DUKE-GEN3 MY-23

33. FUEL PUMP
SN Part No. Description

1 JP171819 Pump Fuel

2 JP171820 Plate Pump Fuel

3 - Kit

4 LADO00154  Bolt Flange-M6X1XI| 12.8Xbrtxstep
5 - ORing

6

YTAO04029  Strainer

oemship +919495961664

QTY

- I



390-DUKE-GEN3 MY-23 34. FENDERS

SN Part No. Description QTY

52JP1981 (L1Q
MET MATT)/
52JP1980 (BLK

1 GLYS) FENDER FRONT

2 LBUOO0175 SCREW BUTTON HEAD STEP M6X1

3 Jz171021 WASHER VAPOUR SEALING

4 JP181433 PROTECTOR FORK RH

5 JP181432 PROTECTOR FORK LH

6 JP181430 FENDER FRONT REAR

7 JY 401042 REFLECTOR REFLEX

8 KCAC0605 NUT HEX M6X1

9 LAA00073 BOLT STEP M6X1

10 Jz171021 WASHER VAPOUR SEALING

11 JP181746 COVER CHAIN

12 LBUO0148  SCREW SOCKET STEP M6X1

oemship +919495961664



390-DUKE-GEN3 MY-23

35. SIDE FAIRING

SN PartNo.
52JP1890 (BLU)
/ 523P1888
1 (ORG)
2 JG181348
3 LAC00008
4 JP181280
5 JP181279
52JP1891 (BLU)
/ 523P1889
. 6 (ORG)
7 JP181742
8 JP181741
9 LBU00015
10 BF185019
11 LBU00147
12 LBU00153
52JP1900 (LIQ
MET) / 52JP1880
13 (ORG)
52JP1902 (LIQ
MET) / 52JP1882
14 (ORG)
15 LBU00149
16 DJ181065
17 JP181700
18 JP181701
19 JP403200
20 JP181767

oemship +919495961664

Description

SPOILER TANK RH + DCL

DAMPER

SCREW BUTTON HEAD-M6X1
COLLAR

GROMMET

SPOILER TANK LH + DCL

SPOILER TANK BOTTOM RH

SPOILER TANK BOTTOM LH

SCREW -TRUSS-
M5X0.8XL30XTAPEREND

CLIPPLASTIC RIVET
SCREW SOCKET STEP M5X0.8
SCREW SOCKET M6X1

COVER SIDE LH + DECAL

COVER SIDE RH + DECAL

SCREW SOCKET STEP M6X1
CLIPNUT M6

SPOILER TANK INNER RH
SPOILER TANK INNER LH
UNIT CONNECTIVITY

BRACKET UNIT CONNECTIVITY

QTY

A A b~ Db

=

A N NN

N = A = e I )]



390-DUKE-GEN3 MY-23

35. SIDE FAIRING

SN PartNo.
21 LBU000G5

22 LDB00074

23 JP181229

24 JP181766

S 25 171025
26 JY 113926

27 DT181265

. 28 JR181768

29 JP181782

30 JP181769

31 JH181426

32 LAC00054

oemship +919495961664

Description QTY
SCREW TRUSS
M5X0.8XL14XCL4.8XBLK

WASHER PLAIN

GROMMET IGNITION SWITCH COVER
PIN QUICK RELEASE

SLEEVE STRUCTURE MTG
GROMMET

GROMMET

CAGE BEARING STEERING BOTTOM
GROMMET LATCH MTG BKT
GROMMET LATCH MTG BKT
GROMMET UNDER TRAY

SPACER

N P P P P W DN DNDNDDNMNDNDDN



390-DUKE-GEN3MY-23

Electronic Orange

Atlantic Blue

36. Decal
SN PatNo.

JP233258
JP233257
JP233254
JP233253
JP233260
JP233259
JP233256
JP233255
JP233265
JP233266
JP233319
JP233347

© 00 N oo o~ WDN PP

[
N R O

oemship +919495961664

Description QTY
DECAL COVER SIDE ORANGE RH
DECAL COVER SIDE ORANGE LH
DECAL SPOILER TANK ORANGE RH
DECAL SPOILER TANK ORANGE LH
DECAL COVER SIDE L METAL RH
DECAL COVER SIDE L METAL LH
DECAL SPOILER TANK L METAL RH
DECAL SPOILER TANK L METAL LH
DECAL COVER RADIATOR LH
DECAL COVER RADIATOR RH
DECAL KTM
DECAL E20

RPN R R P R R P R R BRE R



390-DUKE-GEN3 MY-23

37. FRONT WHEEL
SN Part No.

36JP0139
JG131028
BF131722
KEBAS5520
Jy 131880
LACO00179
JY 131030
JG131029
Jy 131025
KACAO0508
JG131031
JG131008
JG131030

© 00 N oo o~ WDN PP

[
w N P O

oemship +919495961664

Description
Front Wheel Orange
Spacer
Bearing 30X55X13
Circlip Internal
Disc Brake Dia 320
Bolt Socket M8X1.25
Sed Oil
Collar
Disc Sensor Speed Front
Bolt Socket M5X0.8
Bolt Flanged M24X 1.5
Tyre Front 110/70R17 Tl
Axle

QTY

R R R U R, NN R RN R R



390-DUKE-GEN3 MY-23

38. REAR WHEEL

SN Part No.
1 36JP0140
2 JG131221
3 LCL 00005
4 KDAA1630
5 KACAO0508
6 JY 131025
7 JP131230
8 KPBC6303
9 JD131811
10 Jy 131881
11 DK 151012
12 KPBC6203
13 JP131239
14 JY 131201
15 KPAC6205
16 JG131228
17 DT131213
18 JY 141001
19 LCL00004
20 DT131214

oemship +919495961664

Description
Rear Whedl Orange
Tyre Rear 150/60R17 Tl
Nut U Flanged M16X1.5
Washer_Plain_Small
Bolt Socket M5X0.8
Disc Sensor Speed Front
Collar
Bearing Ball 1d17X0d47Xt14Xc3
Screw Socket Step M8X1.25
DISC BRAKE DIA 230
Sed Oil
Bearing Ball
Collar
Damper 6 Rubber
Bearing Ball Ordinary Clearance
Bolt D-M8X1.25X148Xcl 10.9Xblack
Coupling 6 Lug
SPROCKET
Nut U Flange-M8X1.25X ht8.5X brt
Sed Oil

QTY

RO R R O R R R R R R ORRPRPRUOR R R BR



390-DUKE-GEN3 MY-23

38. REAR WHEEL

SN Part No.

21 JP131084
22 TA131214
23 Jy 551240
24 Y JP89019
25 36JP0150

oemship +919495961664

Description
Collar
Axle
Sproket
Chain
Chain Sprocket Kit 390

QTY

N = =



390-DUKE-GEN3 MY-23 39. WIRING HARNESS
SN Part No. Description QTY

1 JP402348  HARNESSWIRING
2 JP401416  SWITCH CONTROL RH
3 JP401417  SWITCH CONTROL LH
~. 4 JP403401  SOCKET CHARGER USB
5 JP402304  CABLE RELAY-MOTOR STARTER
6 JP402008  UNIT REGULATOR
7 39167504  BOLT FLANGED M6X28
8 JP113876  BRACKET HORN
9 JP401603  HORN
10 KADD0814 BOLT FLANGED M8X1.25
11 JPA02326  PLATE BUSBAR
12 JP402314  CAPRELAY STARTER
13 JP402315 ~ CAPBATTERY POSITIVE
14 JG351811  SENSOR LEAN ANGLE
15 KADF0618  BOLT FLANGED M6X1
16 JP403000  RELAY STARTER
L‘;SEZ 3_’5 17 JP403002  DAMPER RELAY STARTER
X 18 JRA03608  SENSOR SPEED WHEEL
= 2'4 . ._3‘”2 19 KAED0616  BOLT FLANGED M6X1
19
¥ 20 JP402307  CABLE EARTH

oemship +919495961664

P R R P RPN PR R RPRPRRNERRRPRRPR R



390-DUKE-GEN3MY-23

39. WIRING HARNESS

SN PartNo.
21 AA201382
22 60111420
23 JP403200
24 AH131889
25 D402216
26 V402246
27 IP402218
28 V402235
29 IP402301
30  KADDO612
31 IP351479
32 IP351482
33 IP402323
34 JL403000
35 JRA03608
L.g ok 36 JG401800
(ﬁtﬁ_ 37 IP113871
2 2I4 . .— 3942 38 KAEDO0616
39 JG402228
0 6402229

oemship +919495961664

Description
UNIT TRANSIL
CLAMP
UNIT CONNECTIVITY
CLAMP CABLE

BAND 300MM

PIGTAIL COOLANT TEMP SENSOR RC
MY 16

CABLE SWITCH PRESSURE OIL
CABLE PUMP FUEL

CABLE EARTH

BOLT FLANGED M6X1

ECU EMS

HOLDER ECU

CABLE HARNESS

RELAY INTERLOCK

SENSOR SPEED WHEEL
BATTERY

DAMPER BATTERY

BOLT FLANGED M6X1
FUSE_MINI_10A (BLADE TYPE)
FUSE 15A

QTY

= N =Y

P R R PR RO R R R P R R PR R



390-DUKE-GEN3 MY-23

39. WIRING HARNESS

SN Part No.
41 JG402284
42 JG402230
43 JD402212
44 JD402217
45 JG403603

oemship +919495961664

Description QTY
FUSE 20A
FUSE 30A
BAND(LENGTH 200MM)
STRAP CABLE
CLAMP SENSOR CABLE HOLDING

N = =



390-DUKE-GEN3MY-23

L 4
8
L1}
14
13
N \\) )
9 @ ;

L0

40. BRAKE SYSTEM - FRONT

SN Part No.
1 JP131881
2 DK 151069
3 36JP0143
4 36JP0144
5 Ju401407
6 JP131880
7 LADOOO79
8 36JY 0187
9 36JY 0180
10 36JY0179
11 DK 151069
12 DE191010
13 36JY 0222
14 Y JP89026
15 36JP0147
16 36JY 0222

oemship +919495961664

Description QTY

CYLINDER ASSEMBLY MASTER
FRONT

BOLT -M10X1XL 19XCL 8.8XBRIGHT
Kit Br Hose Abs to Fr Master Cyl

Kit Br Hose Abs to Fr Caliper

SWITCH BRAKE

CALIPER ASSEMBLY FRONT

BOLT FLANGED M8X1

Front MC Boot Kit

Minor Kit Caliper Asdly.

Major Kit Caliper Asdly.

BOLT -M10X1XL 19XCL 8.8XBRIGHT
COPPER WASHER-KBX

Clamp

BRAKE PAD SET-SINTERED PAD-
BRM12F GR

Braek Lever Front
Clamp

P N R P R R NR R PR RN P



390-DUKE-GEN3MY-23

41. BRAKE SYSTEM - REAR

SN Part No.
JP131876
DK151085
JP131875
4 JP131878
5 JP131877
6 LACO00203
7 LADOOQO77
JP113888
LHEO0021
10 39178924
11 KHAA2015
12 Ju401407
13 DK151069
14 DE191010
15 AL191056
16 JP161014
17 JP161012
18 JY 113025
19 JY 113015
20 JG113061

oemship +919495961664

Description QTY

CALIPER ASSEMBLY REAR
PAD BRAKE REAR SET

HOSE UNIT ABS-CALIPER REAR

HOSE CYLINDER MASTER RR-UNIT
ABS

CYLINDER ASSEMBLY MASTER
REAR

BOLT SOCKET STEP M6X1

BOLT FLANGE-
M6X1XL16XBLKXPRECOAT

BRACKET RESERVOIR

PIN CLEVISDIA 6

WASHER NYLON

PIN COTTER

SWITCH BRAKE

BOLT -M10X1XL 19XCL 8.8XBRIGHT
COPPER WASHER-KBX
CLIPPLASTIC TWIN DIA 6.5
LEVER ASSEMBLY BRAKE
LEVER BRAKE

BOLT CHANGE LEVER
WASHER CHANGE LEVER
BEARING CHANGE LEVER

[N

N N R PR R O WERRR R R R



390-DUKE-GEN3 MY-23

24/25

41. BRAKE SYSTEM - REAR

SN Part No.

21 DU151058
22 JP181247

23 JG113010
24 36JY 0223
25 36JY 0224
26 36JY 0180
27 36JY0179
28 YTA02023
29 YTAQ02022
30 36JP0176

oemship +919495961664

Description QTY
SPRING
SLEEVE
DAMPER CHANGE LEVER
Magjor Kit Master Cylinder (with Piston)
Minor Kit Master Cylinder (w/o Piston)
Minor Kit Caliper (w/o Piston)
Major Kit Caliper (with Piston)
Rear Reservoir Cap
Rear Reservoir Diaphragm
Kit Rear Reservoir

P R R R R R PR R R R



390-DUKE-GEN3MY-23

42. BRAKE SYSTEM - ABSFRONT & REAR
SN Part No.

1
2

o o0~ W

~

10
11
12
13
14
15

JP131912
36JP0146

36JP0145

Ju401407
DK 151069
DE191010

36JP0143
36JP0144

LAEO00054

JP131903
JP113872
LBUO0050
JG581014
KCGF0606
AL191056

oemship +919495961664

Description QTY

UNIT ABSWET

HOSE UNIT ABS-CALIPER REAR

HOSE CYLINDER MASTER RR-UNIT
ABS

SWITCH BRAKE
BOLT -M10X1XL 19XCL 8.8XBRIGHT

COPPER WASHER-KBX

HOSE CYLINDER MASTER FR-UNIT
ABS

HOSE UNIT ABS-CALIPER FRONT

BOLT FLANGE-
MG6X1XL8XSTEPEDXBLACK

GUIDE HOSE

HOLDER UNIT ABS

SCREW BUTTON HEAD STEP M6X1
SILENT BLOCK(M6)

NUT HEX FLANGED

CLIPPLASTIC TWIN DIA 6.5

[ ON R R

R W W R PR W



390-DUKE-GEN3 MY-23

43. HEAD LIGHT ASSEMBLY

SN Part No.
1 JP401050
2 JP401048
3 JP401045
4 JP401054
5 JP401053
6 KBUC0612
7 JP181739
8 JP181280
9 LBU00134
10 JP181279
11 JP181765
12 LBUO0113
13 JG171014
14 LDB00155
15 LDB00156
16 JP181017
17 LDAOOO57
18 Y JP89064
19 Y JP89063
20 JP181017

oemship +919495961664

Description
Lamp Head
Lamp Position RH
Lamp Position LH
Holder Lamp Position RH
Holder Lamp Position LH
Screw Truss M6X1
Holder Lamp Head
Collar
Screw Button Head M6X1
Grommet
Plate Holder Lamp Head
Screw Button Head Step M5X0.8
Insert
Washer Plain
Woasher Plain
Spring
Washer Plain-1d 6.2Xod 9.5Xthk 1
Aiming Bolt (M6)
Dome Nut (M6X1)
Spring

QTY

R P R R P R R NNRODOODOO R OR R R BRB R



390-DUKE-GEN3 MY-23

43. HEAD LIGHT ASSEMBLY

SN Part No.
21 JP990400
22 JP990401
23 JP401018
10 24 JP401019
- | 25 JP121142
26 JP121143
27 LBU00184

oemship +919495961664

Description QTY

BUSH

Screw M4 X 14

INDICATOR FRONT LH

INDICATOR FRONT RH

HOLDER INDICATOR FRONT LH
HOLDER INDICATOR FRONT RH
SCREW BUTTON HEAD STEP M5X0.8

N PR R RPN R



390-DUKE-GEN3MY-23 44, INSTRUMENTS, LOCK SYSTEM
SN Part No. Description QTY

1 JP402418 SPEEDOMETER

2 JP113832 COLLAR

3 JP151070 HOLDER SPEEDOMETER LOWER

4 KACAO0616 BOLT SOCKET M6X1

5 KDABO611  WASHER PLAIN SMALL-6.5X11.5XT0.8

6 JP151071 HOLDER SPEEDOMETER UPPER

7 JY 171037 GROMMET TANK COVER MTG
WASHER PLAIN ID5.5X OD18 X T 1 X

8 Jw181229 BL

9 LBUOOOG0  SCREW BUTTON HEAD M5X0.8

10 JP181743 COVER CAP

11 JP181733 COVER SWITCH IGNITION

12 JP181764 COVER HOLDER HANDLE LOWER

13 JP232842 BRACKET PLATE NUMBER FRONT

14 KADDO0522 BOLT FLANGED M5X0.8

15 Ju181234 BUSH IGNITION COIL COVER

16 JP232610 SET LOCK

17 JP171100 CAP TANK FUEL (NS)

18 JP401431 SWITCH IGNITION (NS)

19 JP232616 SET KEY

20 JR232606 LOCK SEAT

oemship +919495961664

AR R R R AN R

R P R R P NNRPRPR PR RPN DN



390-DUKE-GEN3 MY-23

252624

Ld ,£_5162ﬂ

1 Iﬁ:‘f ‘|."_"_ — A

B

252624

45. REAR NUMBER PLATE

SN Part No.
1 JP232838
2 JP232837
3 KBUA0616
4 JZ232805
5 JP232839
6 JP232841
7 JY 401024
8 JY 401025
9 KADDO0614
10 LBUO00S0
11 JP232840
12 JR113836
13 KDFB1018
14 KDAA1018
15 KCAA1008
16 JG401006
17 KBRD4213
18 LBU00023
19 JG401036
20 JP232830

oemship +919495961664

Description QTY

STRUCTURE RH

STRUCTURE LH

SCREW TRUSS M6X1

FOAM REAR NUMBER PLATE

EXTENSION COVER STRUCTURE

EXTENSION STRUCTURE PLATE
NUMBER

INDICATOR REAR LH
INDICATOR REAR RH
BOLT FLANGED M6X1

SCREW BUTTON HEAD STEP M6X1

ASSEMBLY STRUCTURE PLATE
NUMBER (non-serviceable)

GROMMET
WASHER TOOTHED INTERNAL
WASHER PLAIN

NUT HEX M10X1.25

NUMBER PLATE ILLUMINATION
LAMP

SCREW TAPPING PAN CROSSDIA 4.2
SCREW TRUSS M5X0.8

REFLECTOR REFLEX

BRACKET PLATE NUMBER REAR

N NN R R N DR R R R RN R

SN R SRR



390-DUKE-GEN3MY-23 45. REAR NUMBER PLATE

SN Part No. Description QTY
21 KANAO616 BOLT WELD M6X1

22 KCGA0606  NUT HEX FLANGED M6X1

23 JPA01044 LAMP TAIL

24 JP181279 GROMMET

25 KADAO512 BOLT FLANGED M5X0.8

WASHER PLAIN ID55X OD18 X T 1 X
26 Jw181229 BL

252624

i

*

oemship +919495961664

W Wk, NN



390-DUKE-GEN3 MY-23

46. Tool Kit
SN Part No.

JY 231000
JG231002
JY 231002
JG231026
JG231014
JP231014
JG231006
JG231010
JG231011
10 Jy 231001
11 JG231012
12 JG231013

© 00 N oo o~ WDN PP

oemship +919495961664

Description
TOOLKIT
BAG TOOL
TOOL SPRING ADJUSTER
SPANNER FLAT 14X17
TOOL WRENCH 22
SPANNER FLAT 12X13
SCREWDRIVER
SPANNER FLAT 8X10
KEY ALLEN 5
KEY ALLEN 4
KEY ALLEN 6
KEY ALLEN 10

QTY

PR R R P R R PR R R



390-DUKE-GEN3 MY-23

47. Step Holder & Footrest

SN Part No.
1 56JP17D1
2 56JP16D1
3 LACO00218
4 JP113082
5 JP113081
6 LBU00198
7 JP113028
8 JP113025
9 JG113052
10 KDAAO611
11 JU113037
12 JP113035
13 30141031
14 KDAAOQO816
15 KHAC2518
16 JP113027
17 56JP19D1
18 56JP18D1
19 JP113090
20 JP113089

oemship +919495961664

Description QTY

HOLDER STEP RIDER RH BLK MATT
HOLDER STEPRIDER LH BLK MAT
BOLT SOCKET M8X1.25

GUARD HEEL RH

GUARD HEEL LH

SCREW BUTTON HEAD STEP M6X1
STEP ASSEMBLY RIDER RH

PAD STEP

BOLT M6X1
WASHER_PLAIN_SMALL

PIN

SPRING TORSION

RING O

WASHER_PLAIN_SMALL

PIN COTTERDIA 2.3

STEP ASSEMBLY RIDER LH

HOLDER STEP PILLION RH BLK MAT
HOLDER STEPPILLION LH BLK MAT
GUARD HEEL PILLION RH

GUARD HEEL PILLION LH

P R R P P DN DBRADNMNDADDDRER OR R OR R



390-DUKE-GEN3 MY-23

47. Step Holder & Footrest

SN Part No.

21 JP113030
22 JP113029
23 JU113045
24 JU113044
25 LDB00065
26 JD113014

oemship +919495961664

Description QTY
STEPASSEMBLY PILLION RH
STEPASSEMBLY PILLION LH
PLATE LOCK LOWER
PLATE LOCK UPPER
WASHER PLAIN-ID8.5XOD 18XTHK 1.6
BALL & SPRING ASSY

N N N N BB -



390-DUKE-GEN3 MY-23

48. Leg Guard, Saree Guard & Grab Handle

SN Part No.
JP231222
JP231221
JU231206

LCL0Q007
JP231223
56JP5V Gl
56JP5UG1L

~N o o b~

8 LACO00045

oemship +919495961664

Description QTY

GUARD LEG RH
GUARD LEG LH

BOLT SOCKET M8X1.25

NUT U FLANGED-M8X1.25XHT
8.5XBLK

GUARD SAREE
GRAB HANDLE RH BLK

GRAB HANDLE LH BLK

BOLT SOCKET-M8X1.25XL 20X PRE-
COAT

N

N S S N



